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GG&C Post Partum Haemorrhage Checklist for Major Obstetric Haemorrhage 
 

Patient ID label 
 
 
 
 
 
 
 
 
Identify “scribe” 

T 
I 
C 
K 

Date: 
 
Time: 

 
 
 
Insert time 
when 
completed 

Sign Print name 

Call midwife co-ordinator     
Call obstetric junior doctor     
Call obstetric middle grade doctor     
Call duty anaesthetist     
Call ODP     
Start Mews chart     
Start resuscitation     
IV Access 2 x 14fg cannula minimum     
Head down tilt     
Oxygen at 10 -15 litres /min 
minimum initially 

    

FBC & Coagulation screen     
X-match at least 6 units. Transfuse 
ASAP. Consider use of emergency or 
type specific. 

    

Bladder catheter, hrly urine volumes     
Use a compression cuff on fluids     
Transfer to theatre for assessment     
Monitoring equipment applied     
Warm all resuscitation fluids (Do not 
exceed 3.5L prior to transfusion). 

    

Insertion of CVP line     
Insertion of Arterial line     
Trigger massive haemorrhage 
policy via switchboard 

    

Identify scribe     
Alert / Call senior anaesthetist 
(usually consultant) 

    

Alert / Call senior obstetrician 
(usually consultant) 

    

Midwife     
Midwife     
Contact Haematology Technician     
Contact Haematology Consultant On 
advice of other senior doctor above 

    

Contact porters     
Cell saver technician     
Gynae Middle Grade Obstet called     
Second O&G Consultant called     
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Contact interventional radiologists     
Transfer to HDU     
Transfer to Embolisation Theatre     
Contact with ITU if appropriate     
Alert shock team if appropriate     

 
 
 

Blood sent Time  
1. FBC     
Crossmatch units     
Clotting     
2. FBC     
Crossmatch units     
Clotting     
3. FBC     
Crossmatch units     
Clotting     
4. FBC     
Crossmatch units     
Clotting     
Drug Dose Time 
Syntocinon ® (Oxytocin) 5 iu IV  
Ergometrine 500 microgram/ 1 amp (if 

normal BP) IV 
 

Syntocinon ® (Oxytocin) 
(on MOH trolley or fridge) 

40 units in 500ml Sodium 
Chloride 0.9% or Hartmann’s 
Solution via IVAC infusion 
pump at 125ml /hr or faster if 
required 

 

Consider repeat 
Ergometrine 

500 microgram/ 1 amp (if 
normal BP) IV 

 

Carboprost 1 250 microgram / 1 amp IM  
Carboprost 2 250 microgram / 1 amp IM  
Carboprost 3 250 microgram / 1 amp IM  
Carboprost 4 250 microgram / 1 amp IM  
Carboprost 5 250 microgram / 1 amp IM  
Carboprost 6 250 microgram / 1 amp IM  
Carboprost 7 250 microgram / 1 amp IM  
Carboprost 8 250 microgram / 1 amp IM  
Consider 
Misoprostol 

OR 
Cervagem® (Gemeprost) 

 
200 microgram x 4 tablets 
PV/PR 
1mg PV/ PR 

 

Other uterotonic   
 Date Time 
Rusch/Bakri Balloon   
Vaginal Pack   
Other   

 
Author-Dr A Mathers on behalf of GONEC version 1, Implementation Jan 2010, Review Jan 2011. 
Lead Author  - Dr Marcus McMillan  Checked 17/12/15 Next review 1/2019  AACC_COPIP 


